Lot Number:83366504 Part Number:CR3213-4-03
CERTIFIED TRUE COPY of Document held by Wencor QA

Pt

PEERLESS AEROSPACE FASTENER CORP.
141 Executive Bivd., PO Box 710, Farmingdale, NY 11735-0710

J722

90 éig’iE) PACKING SLIP / COMM. INV.

SNYD7V09
. Sales (631) 420-8200 Accounting (631) 962-2211 ; e
4 Expediting (631) 962-2214 Fax (631) 420-9617
R . Quality (631) 962-2217 Email: sales@pafcorp.com 041521
i FED GROUND
SHIP TO: SOLD TO: o
WENCOR, LLC WENCOR, LLC* .
416 DIVIDEND DRIVE 416 DIVIDENDDRVE .-, . .
PEACHTREE CITY, GA 30269 PEACHTREE, GA 30269 '~ = {** 't /i " iih 34.00
RECEIGED 10f 1
APR 29 2021
CUSTOMER CODE |BUYER CUSTOMER PO NUMBER SHIPPING TERMS
W258 RVOBTATFS FARMINGDALE
SALES REP EMAIL : TERMS
MICHAEL FUSCO MFUSCO@PAFCORP.COM

g

12,500

at the following

HERRYMAX RIVETS
ECCN: EAR99 SCHB: 7318.23.0000
MFG: CHERRY AEROSPACE

CAGE: 11815

CO0: USA
LOT: 88682900

DESC: AIC FASTENERS

es as our commercial invoice for export purposes **

ated into other items, without first obtaining approval
ent or as otherwise authorized by U.S. law and
st report certifications/statements are on file.

s and conditions of sale, applicable to this order, are
lorporated by reference and are available on our website

NET 30 DAYS

TOTAL

ALL PRICES IN USD

Sealed and shipped by
VICTOR ROSALES

The quality system of this facility has been registered to
the ISO AS9100 and AS9120 Standards.

Cage: 2G5868

* Peerless BAE#: BAE/AG/20403/MMA

» Peerless AlrbusUK#: 91011

+ Applicable Terms and Conditions Document SER-FO-007
(attached and available at www.pafcorp.com) are
incorporated as part of this document.

* Shipment Country of Origin: USA

The customer's use of a part number/description or our recital of a customer's designated part
numberfdescription does not of itself commit Peerless to supply parts of a specific manufacturer.
CERTIFICATE OF CONFORMANCE
It is hereby certified that all arlicles in the above shipment and in the quankities as called for in
the above contractor's purchase order are in conformance with the requirements,

specifications and drawings applicable to that order.

Paul Feraca
Quality Assurance Manager

SHI-FO-007, REV: C

CERTIFIED TRUE COPY of Document held by Wencor QA
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J72290 A\

" \.QA/
ENGE . .
Y cHERRY* |HHHEERRIH PACKING LIST
g AEROSPACE -
595 Fastaner Oivision, o PCL Company Order No: S0419297 Page: 1 / /
Cherry Aerospace Order Date: 07/31/19 | lﬂll "Iﬁ'
é:,é::;;:,';,\m;;,g;fg:;. Print Date: 03/25/21 |‘Il||| II
Sold-To: 10016384 Ship-To: 10016384
S | PEERLESS AEROSPACE FAST S | PEERLESS AEROSPACE FAST
% 141 EXECUTIVE BLVD. H1 141 EXECUTIVE BLVD."
5 | PoBOX 710 11 poBox 710
FARMINGDALE, NY 11735 P FARMINGDALE, NY 11735
T | usAa T | USA
Q 0o
Salesperson (s):113 Purchase Order: m
Credit Terms; NET 60 Ship Via: YRC
Net 60 FOB: Origin
Remarks:
Unless otherwise specified on this order, Cherry will manufacture and
certify parts to the part number’s latest revision. Latest revisions are
shown at https://bizpartner.cherryaerospace.com/partrevisions.htm under
“Part Number Revision List"
5 SEEIEN EARQQ AR R 2]
BRITISH AEROSPACE APPROVAL# BAe/AG/30158/MAA to BAe/AG/QC/SC1 PART 3ED FOR
AIRBUS APPROVAL# 30114
#*=* All PARTS MUST MEET DFAR CLAUSE 252.225-7009 PREFERENCE FOR DOMESTIC
SPECIALTY METALS *** .
BRERRRE AR S LR B R P RN B LBRBREE NI PRRFRERRFIIFI NI PE R BRI RFRADFIREFRIRSOABRBEENERERD
Shipping Weight <300ibs - Ship UPSGRND ACCT# 148984
>300!bs - Ship via YRC ACCT 1325731
ssxess PUR-F-006 REV. | - MATERIAL PO REQ. APPLIES #*****
International shipments to PAF {(outside USA):
Shipping weight < =150 Ibs. Ship via DHL Acct # 968195877
Shipping weight > 150 Contact PAF for instructions by emailing
SHIPPING@PAFCORP.COM
Include HTS code(s} and description of the products
AIR PRIORITY (Only if specified/authorized):
Federal Express (e.g., P1, P2, Economy) Acct # 896802941
*+ DO NOT SHIP LOTS LESS THAN 100PCS OR IN INCREMENTS OF LESS THAN 100
UNLESS SPECIFICALLY ALLOWED IN THE SPECIAL INSTRUCTIONS, OR ORDER QTY IS
< 100PCS, **
Site Qty Open Promised
Ln__ Item Number T LocationLot/Serial Qty to Ship UM_Shipped
3 CR3213-4-03 1600 ' : EA  02/01/21 (I
Customer Item: NAS9301BNS-4-03
ASNAOO78A403
B0207005-4-03 TEST REPORTS ENCLOSED DO NOT DESTROY
These commodities, technology or softwere wers exmed from the United States in accordance with tha Export Administration

CERTIFICATION ATTENTION: PURCHASING DEPARTMENT
The material and/or parts we are furnishing in this shipment (as shown above} on the subject Purchase ; " o Repr "

Order conform to tha order and applicabls specifications, Evidence that the material and/or parts meet
the specifications and results of all tests for each lot affectad will be in our files and will be avaliable
for your Inspection at sny reasonable time. Cherry certifies that these products are free from mercury Signed
contamination. Mercury bearing instruments and equipment which might have caused mercury

contamination were not used in the manufacture, fabrication, and assembly or testing of any material SIM NGUYEN

furnished under this order,

CERTIFIED TRUE COPY of Document held by Wencor QA
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CHERRY?® Sl PACKING LIST

AEROSPACE YL

$PS Fastener Division, a PCC Company Order No: S0419297 Page: '7
Cherry Aerospace Order Date: 07/31/19 i //
S . e vesus Print Date: 03/25/21

8anta Ana, CA 92705-5S14
UsA

Sold-To: 10016384 Ship-To: 10016384

S | PEERLESS AEROSPACE FAST S| PEERLESS AEROSPACE FAST
g 141 EXECUTIVE BLVD. ’Il 141 EXECUTIVE BLVD.
5 | PoBoOX 710 s | PoBOX 710
FARMINGOALE, NY 11735 FARMINGDALE, NY 11736
T| usa T|{ USA
0 0
l?ite Qty Open Promised
| Ln ___ltem Number
3  CR3213-4-03 117]
CAN4307884-3
MBBN3012L3203
NAS93018-4-03
il L P EZL-AO8 88682910
31100.0 ]
(IREMEERERID EZL-AO9 88648110
308000 () [DADEEENEIG
HENBNEBEET EZL-A33 88682911
9600.0 ¢ ) EENDRTE
i [Tt T G0904 88682909
32600.0 T[]

T7E8S8T REPORTS éNelLoseD
DO NOT DESTROY

These commodities, technology or software were exportad from the United States In accordance with the Export Administration
Regulations. Diversion contrary to US law Is prohibited
CERTIFICATION ATTENTION: PURCHASING DEPARTMENT

ghe material mdlo‘;:m we ngt fw‘r:c?hnq In d";l'a ':'u‘i"'"‘"' (as tho‘m\ ;t:w) or:' mlagfoc: ;\'m:‘e
rder conform to order and spplicable specifications, Evidence that mate parts me
the specifications and results of afl tests for each lot atfected will be In our files and will be svalisble Quality Assurance Representative

for your ingpection at any reasanable time. Cherry certifies that theses products are tee from mercwy

contamination. Meroury bearing inatruments and aquipment which might have csused mercury Signed
contamination were not used in the manufacture, fabrication, end assemply or testing of any material

furnished under this order. SIM NGUYEN
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| 372200 ®

’ @ — PNadeap o °""’“""'°°"‘"‘ Final Inspection & Test Report

1224 Eas Wamer Aver. ACCREOITED wf_",‘,’:ﬁ: Leb CherryMax® Rivet

[An ISO9001 end AS9100 registered company. OASIS n111041m]

.

Par Numbers Rev  Proc. Spec. Rev
I AE PS-CMR-3000 Rl Lotl.D. No.: 88682909
Lot Size: 32,642
** See 2nd Page for the Customer Pans
MFG. Date: March 24, 2021
ASSEMBLY DATA
TYPE D# CERT# MATERIAL FINISH LUBE
Rivet 88646967  ABSE53  QQ-A-430/5056 MIL-C-5541 CLEAR CL1A None
Stem 88628581  AB9169 AMSG6322/8740ST QQ-P-416/T2CL2/CAD PL None
Collar 00000000  AG0249  A-286 / AMS 5731, 5737 Passivale per AMS2700 None
W.0. #: 5705999 Final Lube: Refined Wax
QUALITY CONFORMANCE/ACCEPTANCE RESULTS
INSTALLED SHEAR TENSION SPINDLE RETENTION DISASSEMBLY
MIN REQ'D 584 285 126 10
SAMPLE SIZE 5 N/A 8 N/A 5 NA i
SPECS CN B CN B CcN [ CN
RESULTS 209 U8 288 62
776 357 281 84
779 320 296 60
778 346 280 62
. 774 305 288 63

C=CR N:=NAS

M=MIL B=BAC

LOAD VALUES

IN POUND

pcs. (IEM STATUS PCS. [MEM STATUS
20  EXAMINATION PASS 20 INSTALLATION (Min and Max Grips) PASS

Comments:

e Tr.Rev: 1 Q Code
Rev. Date:  3/25/2021 vio0
inspector
S Nguyen

mmwummmmmmﬂmnmmmwmmmqmmmmmmuo | of this artcie are minimum standards.
Adrcraft (asianers approwd under this TSO are not Necessarily interchangeebie with ohver aircraft fasteners spproved under this TSQ. Fi m prop «qmmmmm
perfarmance snd metalrgical properties. Substiation of perts may only be done if o o or appr by the Admiv 2

This test report shall not be reproduced except in full, without the written approval of the laboratory.
The recording of false, fictitious, mmlwmmemmlmm\cmumm as afelony under Federal law.

Form No. 1141-10-75 Rev. F 07/15/10 CR10-0832 Page 1 of 2
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. 4 .
@ CHEHRY'.._....... ace APNadcap mﬁ.ﬁ;’:“"“" Final Inspection & Test Report
1224 East Wamer Avenve AccreoiTeo  ISOMECH7025 CherryMax® Rivet
Sarta Ana, CA 2707-0157 MR ry
|An 1509001 and AS9100 registered company. OASIS #6111041606)
Part Numbers Rev  Proc. Spec. Rev
CR3213-4-03 AE PS-CMR-3000 R 5
Lot I.D. No.: 88682909
Lot Size: 32,642
** See 2nd Page for the Customer Parts
MFG. Date: March 24, 2021
ASSEMBLY DATA
TYPE D# CERT# MATERIAL FINISH LUBE
Rivet 88646967  ABEES3  QQ-A-430/5058 MIL-C-5541 CLEAR CL1A None
Stem 886268581  AB9169 AMSG6322/8740ST QQ-P-416/T2CL2/CAD PL None
Collar 00000000  AQ0249  A-286/AMS 5731, 5737 Passivate per AMS2700 None
W.0. #. 5705999 Final Lube: Refined Wax
QUALITY CONFORMANCE/ACCEPTANCE RESULTS
INSTALLED SHEAR TENSION SPINDLE RETENTION DISASSEMBLY
MIN REQ'D 584 285 128 10
SAMPLE SIZE 5 N/A [ N/A 5 NA 5
SPECS CN B CN B cN B CN
RESULTS 909 348 288 62
776 357 281 54
779 320 296 80
778 346 280 82
. 774 305 288 83
C=CR N=NAS
M=MIL B=BAC
LOAD VALUES
IN POUND
pcs. OEM STATUS PCS. [TEM STATUS
20  EXAMINATION PASS 20 INSTALLATION (Min and Max Grips) PASS
I3
- 5 w*‘
I‘a:m Faste : o .
id Rev. Date:  3/25/2021 V10
hpodor |
S Nguyen
mmmmmmmmmnmnmwmmu&m and tosts dred for TSO appr of this arncie ans mini p
Aircrafi fastaners approwed under his TSO are not necessarily of simier properties may have widely verying

Wmmwnmwmmma‘
mmmammamnqnhmwm-umwnm

This test report shall not be reproduced except in full, without the written approval of the laboratory.
The recording of false, fictitious, or fraudiient sialement or entries on the certificale may be punished as a felony under Federal law.

Form No. 1141-10-75 Rev. F 7/15/10 CR10-0832

CERTIFIED TRUE COPY of Document held by Wencor QA
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@ CHERRY'

1224 East Wamer Averue
Santa Ana, CA 82707-0157

A% rnraney S, #

AEROSPACE Nadcap-
REE TN

Heat Treating

ISOREC 17026

ACCREDITED
T Material Testing Lab

[An 1S0O9001 and AS9100 registered company. OASIS M111041606l

Customer Parts List

Customer Pat Number
NASS301BNS4-03
ASNAO078A403
B0207005-4-03
CAN4307884-3
MBBN3012L3203
NAS93018-4-03

e
2

@mx\ll

01/06

Proc. Spec. Rev
NAS1686 4
NAS1686 4
MIL-R-7885 D2
NAS1686 4
MBBN3015 12.2003
NAS 1686 4

Parts delivered in accordance with the standard amendments as agreed by Chenmy/EADS.

Form No. 1141-10-75 Rev. F 07/15/10 CR10-0832

372290

Chemical Processing

Z)

. s $

Final Inspection & Test Report
CherryMax® Rivet

Lot I.D. No.: 88682909
Rev: 1

Page 2 of 2
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& cHerRY

1224 East Wamer Averue
Santa Ana, CA 82707-0157

At St s, o

&'_ ﬁ—- Py

Heat Treating
ISOREC 17026

ACCREDITED
T Material Testing Lab

[An 1509001 and AS9100 registered company. OASIS #6111041606)

Customer Parts List

Customer Pat Number
NAS9301BNS-4-03
ASNACO78A403
B80207005-4-03
CAN43078B4-3
MBBN3012L3203
NAS301B-4-03

Rev
7
R
E
8

01/06
7

Proc. Spec. Rev
NAS1686 4
NAS1686 4
MIL-R-7885 D2
NAS1686 4
MBBN3015 12.2003
NAS1686 4

Parts defivered in accordance with the standard amendments as agreed by Chemy/EADS.

Form No. 1141-10-75 Rev. F 07/15/10 CR10-0832

J72290

Chemical Processing

)
Q

. 8

Final Inspection & Test Report
CherryMax® Rivet

Lot I.D. No.: 88682909
Rev: 1

Page 20f 2
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| 472290
EEN%EE Product Certification And Testing Report

Specrily Atumanae

Customer: Packing Slip N . 64
CHERRY AEROSPACE LLG HRmgReNember S0
**DONOT MAIL** SOA - Date Printed: 8/28/2020
Herbert.Cooley@pccairframe.com Customer ID: C500
BWC SO No: 38283
13 Customer PO No: P0233212
INVOICES - cvargas@cherrya Shipped Date: 8/28/2020
- Specifications
Cust item ID : M00S.1230 CUSTSPEC M REV.T ¥
BWC item No: 501230832041A01V e i 00-A-430 REV.C v
ription: .
123" DIA. + - .0005" #4F 5056 -H32 ¥
#4 FINISH, ALUMINUM COLD HEADING WIRE X 22" BLOCKWOUND 100% COILS.
Chemical Limits [Others ) YTy
" Aoy (78T ) Fe S G 1M [ Me S ([Sr I Zn )T | Esch ;| Total (Remainder
Sosé 30 Tif-ap 30 (08 26l e (98- 28)(Tae [ s e
Hest No. .
A20-51585 v 847 087 027 087 4737 068 ¥ 01 7 021  NI.O1 BE.00086
Test Results

[ Weight . [ Diameter ) [~ Tensite . [ Yieid ! {_Peask Load | in"
LotNe,  CaseNo, | Lbs ] b@] iin._J[Zmm ] | “pat_himmz psi. Jinmma) | Tos. [ N | ELW | G:t;:‘

VM10012165  §1405-1 258 170 01230 31242 47840 ¢ 320 569 2529 |
VM1001216-5  §4405-2 301 1365 01230 31242 47,900 /330 569 2,532
Total Weight: 550 253.8

Beneke Wire Company ¢ 7
WE CERTIFY THAT SAMPLES REPRESENTING THE MATERIAL COVERED INTHIS REPORT HAVE BEEN FE 3
INSPECTED AND FOUND TO MEET THE COMPOSITION LIMITS AND MECHANICAL PROPERTIES SHOWN ">

ABOVE. ANY WARRANTY IS LIMITED TO THAT SHOWN ON BENEKE WIRE COMPANY'S STANDARD TERMS AND

CONDITIONS OF SALE,

Shaanon King, Ptant Metaiturgist
5840 National Turnpike  Loulsville, KY 40214

Phane: (502) 367-8434

CERTIFIED TRUE COPY of Document held by Wencor QA
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G
J72290 e

m CERTIFICATION
srie kﬁ;’.ﬂ m WORK ORDER HEATNO. *
anring 149103 10860250
g —mpeeceg SALES ORDER / RLS
Fax (323) 721-2738 88408271
SOLD TO 1S 9001-2008 REGISTERED
CHERRY AEROSPACE LLC
1224 E. WARNER AVENUE
wn ANA, CA 92705-5414 & ool
CERT # 81101
CERT#911.01
CUSTOMER PO, CUSTOMER PART QUANTITY CARRIERS LADING NO SHIPMENT DATE
P0235238 m272.1040 2,080 Lbs 4 00146848  11/11/2020

SPECIFICATION C208740-101040A
A-8740, AQ, SKFG, CHQ WIRE, SEAM & DECARB FREE, SAIP Zinc Phosphats, Lime & Stearate

Coating
$1ze:0.1038/0.1045 Specifications: AMS 2301K, AMS6322R, MIL-S-6049A, AMEND1, ASTM-A-847, ms—é-om-A.
M 272.1040 REV, VU

Country of Origin
USA - DFAR Compliant

CERTIFICATION REQUIREMENTS
Chemical Properties - B Sy
- 8i Mn P 8 Cu Ni cr Mo ‘I !
.39 .25 .85 .009 .003 .10 .43 .53 .20 f E g
§ "
. i H
Physical Properties jiE= e
Grain Size Jominy 1 Jominy 2 Jominy 3 Inclusions Macro Cleanliness Mill Source | Bl sj
6 J5=53 J8=46 J10=43 82-R1-C2 GOOD F&S=0 Chartar \
' i
|
|
J

IESY
Tensile Strength Ksi|

% Reduction of Area %
Rockwell Hardness C Scale HRC
Decarb (Total} In

3 HRAMW) are oout i with & 1/18° carbide bak. Usiess otherwise

ubias 1 and 2. ‘umumwwwwmmmmmmuum

mmnmmnmm AZLA or covered Toch, ing. A2LA accredRation.
mnnmmv;gm T!l"l%:. e -

DFAR Material per Clauses 252,225.7014 ALT. 1, 252.225-7009, & 225.00%(9) Materisl mercury, rediu mination
All Statements of conformity sre based on simple acceptance 18 free of ' S c )

@e3a2 fv1.1) page 1 of 1 Eroik Estrada im

11/11/2020

CERTIFIED TRUE COPY of Document held by Wencor QA
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'CHARTER = EMAIL s
RG] STEEL egTRe—

A Oision of
Charier Manulacturing Company, tne.

CHARTER STEEL TEST REPORT
Meited in USA Manufactured in USA

Cust P.O. 8348-5 |
Cusiomer Pan # 8740C1AGB0-C |
' Charter Sales Order 70096823 |
Heat ¥ 10860250 |
“Ship Lot ¥ 4643008
Wiretech Incorporated Grade 8740 R SK FG AQ 1/4 ICOiL
8440 East Canning Street rocess HRSA |
Los Angeles,CA-80040 Finish Size 1/4
Kind Attn :Cert To Contact Ship date 22-JUN-20
lwmmmmm herein has been manufactured in accordance with the specifications and siendards listed below and that k satisfles
, Tha recording of false, fictitious and fravdulent slatemenis or entries on Lhis document be ase under jederal stalute.
Test reaults of Heat Lot # 10680250
Lab Code: 7388
CHEM ¢ MN [ 4 $ 8l NI CR L] cu SN v
Kwt 38 A8 009 003 2% 43 53 .20 10 005 003
AL N ] n NB
027 0070 0001 002 002
JOMINY(HRC)
Il J2 J3 4 Js J8 J7 J8 J9 J10 M2
30 sa se 54 ) 50 43 48 45 Q ]
T e Ji8 J18 J20 Ju Jas J32 44
38 3 s N n 30 2 )
JOMINY SAMPLE TYPE ENOLISHSC
MACTYP=R
MACRO ETCH SURFACE=1{ MACRO ETCH RANDOM=1 . . MACRO ETCH CENTER=1 : 5 Eg
* -
‘. § =
AMS 230t FREQUENCY AVERAGE=.00 AMS 2301 FREQUENCY INDIVIDUAL=.00 z —X=1
AMS 2301 SEVERITY AVERAGE=.00 AMS 2301 SEVERITY INDIVIDUAL=.00 - ©
GRAIN SIZE LAB=035801 MIN. GRAIN SIZE=6 MAX, GRAIN SIZE=8 | e
]
Test results of Rolling Lot # 1295929 ’
: NOV 2.5:2020 @ :
REDUCTION RATIO=616: 1 . 3
tmmum.mmuﬁm soan Vatue
of Nin V. n
TENSILE {XS1) :.o Toem 0.7 whoe 0a [Tk} TENSILE LAB = 0334-07
REDUCTION OF AREA (%) 2 ] n Tt RA LAS = 035807
NUM DECARB=4 FREE FERRITE DECARBE (Inch)=.000 FREE FERR & PARTIAL DECARS finch)=.002
NUM SPHERO=4 SPHERODIZATION (%)=80.0 CP SPHERO % LAB=0358-07
Speciiications: Manufacturod per Charfer Stee! Quality Manual Rev Date 051217
Charter Steal certifies thia product Is indlstinguishable from background radistion ievels by having process radistion
deteciors In place to s for the p! of radiation within our process & products.
Masts customer specifications with any spplicable Charter Steel axceplions for the foliowing customar m
Customer Document =
| AMS $322 rev, R
[ AMS 2301 rev. K
[ COP3010 rev.
{§ B32S147 rev. 1976 CHEM ONLY Ravision=  Dated =
Additional Commants:
Vol Source: This pre s for this order
Chaner Stee!
gk Janice Bamard Division Mgr, of Quality Assuwance
bamardJ@chartarsteal.com
Trip: 1434859 Toating taberatory Prinied Dule : 06/22/2020

Page10of2
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The following statements are applicable to the material described on the front of this Test Report:

1. Except as noted, the steel supplied for this order was meited, rolled, and processed in the United States meeting OFARS
compliance, LEEDS compliance, REACH compliance, ROHS-WEEE compilance, and Conflict Materials Restrictions,

2. Mercury was not used during the manufacture of this product, nor was the steel contaminated with mercury during
processing.

3. Unless directed by the customer, there are no welds in any of the coils produced for this order.

4. The laboratory that generated the analytical or test results can be identified by the following key:

Certificate [Lab

Number |Code [Laboratory Address

0358-01 {7388 |CSSM [Charter Steel Meiting Division 1858 Cold Springs Road, Saukville, Wi 53080

0358-02 [8171 [CSSR [Charter Stesl Rolling 1858 Cold Springs Road, Saukville, Wi 53080

0358-07 {8171 |C8SP | Charter Steel Processing Division 1658 Cold Springs Road, Saukville, W1 53080

0358-03 [123633 |CSFP [Charter Steel Ohio Processing Division (6255 US Highway 23, Rising Sun, OH 43457

0358-04 1125544 [CSCM/ |Charter Steel Cleveland 4300 E. 48th St., Cuyahoga Helghts, OH 44125-1004

CSCR

§ i - Subcontracted test performed by laboratory not in Charler Steel System

5. When run by a Charter Steel laboratory, the following tests were performed according 1o the latest revisions of the
specifications listed below, as noted in the Charter Stee! Laboratory Quality Manuat:

P. Specifications cosm | Csep | carr GooR

Chemistry Analysis ASTM E415; ASTM E1018 X X

Macroelch ASTM E381 X X

Hardenability (Jominy) ASTM A255; SAE J4086; JIS G0561 X X

Grain Size ASTME112 X X X X

Tensile Test ASTM E8; ASTM A370 X X X

Rockwelll Hardness ASTM E18; ASTM A370 ) X X X X

Microstructure (spheroidization)  |ASTM A892 X X

Jinclusion Content {Methods A, E)  |ASTM E45 X X

|Decarburization ASTM E1077 X X X

Charter Steel has been accredited to perform ail of the above lests by the American Association for Laboratory Accreditation
(A2LA). These accreditations expire 01/31/21. Ali other test results associated with a Charter Steel laboratory that appear on
the front of this report, if any, were performed according to documented procedures developed by Charter Steel and are not
accredited by A2LA,

6. The test resutts on the front of this report are the true values measured on the sampies taken from the production lot. They
do not apply to any other sample. )

7. This test report cannot be reproduced or distributed @xcept in full without the written permission of Charter Steel. The primary
customer whose name and address appear on the front of this form may reproduce this test report subject to the following
restrictions:

* |t may be distributed only to their customers
* Both sides of all pages must be reproduced in full

8. This certificetion is given subject to the terms and conditions of sale provided in Charter Steel's ackn
(designated by our Sales Order number) to the customer's purchase order. Both order numbers appear on the front page of
this Report. :

9. Where the customer has provided a specification, the results on the front of this test reporl conform to that specification
unless otherwise noted on this test report.

Nov z_s_xm'@ !
\ §£=§
Tosting Laboratory l §§8
P =
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J72290 @

97 Ronzo Raad - Bristol, CT 06010
w RADCLIFF WIRE INC. Ph: (860) 583-1306 » Fex: (860) 5838553
" FAT, SOUARE AND SHAPED WiRE www.radcliffwire.com

Cert of Conformance / Material Cert

Sold To: | CHERRY AEROSPACE Date Shipped: 11/25/2020
SANTA ANA OPERATIONS PO # VP201604
1224 EAST WARNER AVE Radcliff No.: 153681
SANTA ANA, CA 92705-5414 Heat No.: qy149/15 e
Qty. Shipped: 187.2 LBS-12 BLACK MIG
. SPOOLS

Item Description

.006 .0005 X .011 A288 Stainless Steel Edge; SPECIAL Spec; AMS 5731 REV
£.0005 X .056 ¢ .001 SHAPE L, AMS 5737 REVP

) CHEM ONLY
Melting Country: France . Producing Country: United States

Notes:
MIBS44RevAA

" Chemical Analysis

Al .19000% < 8: .00600% < Bi: <.00002% C: .03600% ~~

Co:.23000% ~ .Cr:15.000% 7 Cu:.31000%~  Fe: BAL

Mn: 1.49000% <~ Mo: 1.25000% ¢ Ni: 25.84000% .~ P:.01500% <

L:b: <00010% §:<00100% 7 si.11000% 7 Ti: 2.15000%
~30000%—

Mechanical Properties

Tensile: 105 KS! ./ DEC 2 1.200 @

We certify that the chemical anafysis, physical properties, end mechanical fes! resuits i .
are cormect as contained in our records, and that they conform to customer requirements. =SS

. Materiat #s shipped, is free from maercury contemination,
All material complies with RoHS, REACH and Conflict Minerals unless a lead plating has been specified. 5
A

Shipment does not contaln sny canterfed materisl. -

Material is DFAR compliant
. @

" Lisa Piatek Bimsn s /
Certification Clerk -
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J72290
&%

A K Certificate Of Confermance Central Wire Inc. v
—~ 6509 Olson Road
Union, IL 60180-0423
CENTRAL WIRE, INC. United States
Sold to Ship to
RADCLIFF WIRE INC. RADCLIFF WIRE INC,
PO BOX 603 97 RONZO ROAD
BRISTOL, CT 06011-0603 BRISTOL, CT 06010
United States United States
Customer PO Certification No. Customer No. Order No. Work order Date shipped
56429 CWUS-002168 CO000846 1287609 9/16/2020
Description Round Wire | A285 : A2865F | Cold Drawn | Bright | Clean
0.0430 In 24IN_MOSSBERG_REEL
Tog Packing slip | Quantity UOM | Heat Country of Manufacture | Country of Malt l
423177401 3RPS003003 | 395.00 b Qv149 / 1 | vsa France
[ Note J
Passivated per AMS 2700C (Method 1 - Type 7), AMS 5731¢ (Chemistry Only), AMS 5737P {Chemistry Only), Material is DFARS
252.225-7008 Compliant S
& 7
LS
Chemical Analysis (Wt %) =
c MN P S sl CR NI MO cu n
0.036 1.48 0.015 <0.001 0.11 15.00 25.84 1.25 031 2.15
v AL B co 8l P8 fFe (lron)
0.30 0.1%0 0.006 0.23 <0.00002 | <0.00C12 Balance
tMechanical Properties
As Shipped
Tensite Diameter
110 &SI 0.0426 In

DEC 2 1 2029 @

The material 3s shipped Is free from mercury contamination.
lmmwmmm:ummkaluumduw»onmmmu
contained in the records of the company,

1 hereby certify that this material meets the requirements to which It was purchased,

')@.@Q\ ’

Mike Prathe¢ .
Quality Assurance Technician A
ovn Lol AavO
orvesaorpols-—iuiyoes m‘i 3 A wploads/2019/12/ Tesms-snd-Canditions-of-Sale.pd! Pageloll

For terms and condltlons: hips//ce: . CoMmwp
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: ®
«
"y L 472290 ™ :
L] -~ -
- aperom eRTFICAT DE REC
‘CERTIFICAT DE RECEPTION 3.1-EN 10204 n°(089285/1
Inspection certificate - Abnahmepriifzeugnis
ey
SII?O‘IW FRANCE
Téldphose: 03 25 21 20 00
Telgcople: 3 N B0
fulte 1 CENTRAL UNION v 423261701
g, . 2017820 1202118
BEfaiS . 0.3.pRS.152.5 REV.C 4/4/16
i , Eordtron o deTiver: ANNEALED PICKLED
13 o0 1rery:
fraeptstors— N1AM/O,2360/1 ;‘F}'ﬁ:" SHAY -ANN-PICKL
SS A286 ESR mu 4100449060
COMOSITION CNNION i1 poily) Conite ¥ Aepdre
OXERICA, COPOSITION (1 welght) wme e QY149 U0 , 15
DNISORE DUSAEISITIONS (T Fewicht) Sentplg e Ceangeicomg
CRRCRRG O 5 IR 53 tr Ho 1t - ICo
0. 036 .49 .11 5.00 T.7¢ 0,31 0.23
L Lo .{Fe. . S T
{ .30 0,19 1 bal.
CARACTERISTIQUES MECANIQUES ET AUTRES ESSAIS / TESTS RESULTS
ETAT ‘DE LIVRAISON .
CONITION O CR ¥Ry . DEC 2 1 2020 :
RESISTANCE....... mans smow...... : 661 NPA '
ALLONGEMENT . .. ... womates,.......... : 37.0 %
STRICTION. ....... w s : 69,13 :
GRAIN ASTM....... sixwm........... : 09.5 X § >
;9% e O
HYPERTRENPE 980°1H EAU+VIEILLISSEMENT 720°16H AIR ' § ﬁES
NEAT TREADATNT OF SMECLREN LI00°F14 WATDRSILZSY 164 AR i “'i %
- - - - - - -~ ’
LIMITE ELASTIQUE. rao swmrvoss. : 789 MPA . E
RESISTANCE ...... ressne soeosm. ..., - 1085 MPA
ALLONGEMENT . ... .. amone mew.. ; 29.0 % |
STRICTION,....... N0 . : 52,0 % .
DURETE MB........ suoes........... ;330 B - .
FLUAGE l
STRESS ROIVRT TEST AT J200°F (649702
R T R T T TS TS s,
%7/'11211? .
an
QUALITY CONTROL DOLE R o . ERD
Poreryoartrt
VoI ey sutvante— -
‘ PAGE N°:
T R SN R R T A A S —
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J722900 A |

' operam

Inspection certificste - Abnahmepriifzsugnis

CERTIFICAT OE RECEPTION 3.1-EN 10204 n°coss2es/1

3
Bl ¢ CENTRAL UNION S ¢ 423261/0)
¥itonarade )
e, . 2017820 ¥ 1200008
FOPaER . 0.3.pRS.152.5 REV.C 4/4/16
r .

DOLE 70.000 PSTI4B900)

DUREE OF VIE..... morrnn. 116.4 H

uomrion...,....... 39.0 %

ALLONGEMENT......

ETAT HYPERTREMPE 900° + VIEILLISSEMERT 720°16H AIR
NEAT TREADSENT OF TEST SACCINTN 1650°F IN WATUALIACTIEN AiR

LIMITE ELASTIQUE. nassmemmez. @ 792 HPA

RESISTANCE....... reusie smewmw,..... - 1084 MPA

ALLONGEMENT. ..... aomner pe @.... . 28.0 %

STRICTION........ N0, of AMEA........ . 47.0 X

DURETE BB vinae WRNESY. i eusinnninae . 332 H8

FLUAGE B,

SIALSS YPIVRE 15T AT 1200°T (869°0)

DO 5,000 F3{4ABW)

DUREE DE VIE..,,. me.....inn ®
ALLONGEMENT...... QOBATION ... .

M$%;éﬂ6 PROCESS: ELECTRIC ARC FURNACE MELTING + ELECTRO SLAG REME
L . :

NO WELDING WITH FILLER METAL HAS BEEN PERFORMED

STRESS RUPTURE AND AGE HARDENING AND CHEMISYRY TO MEET

LATEST ISSUE OF AMS 5731L, AMS 5732), 5734K. 5737P  5853C
APERAM ALLOYS IMPHY CERTIFIES THAT THIS MATERIAL HAS BEEN

MELTED  PRODUCED 1N FRANCE, QUALIFYING COUNTRY, AS

REQUIRED BY DFARS 252,225-7014

MATERTAL IS FREE FROM MERCURY. RADIUM, OR ALPHA SOURCE
CONTAMINATION .

THE WILLFUL RECORDING OF FALSE OR FRAUDULENT STATEMENTS

ON THIS DOCUMENT MAY RESULT IN PUNISHMENT AS A FELOKRY

UNDER FEOERAL STATUTES

APPROVAL ACCORDING TO DESP 97/23/EC ANNEX 1 ‘PARAGRAPH 4.3

oec 2.1 200 D

Dernidre page.

PAGE N°:
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